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EMERSON Clean Serv]ce 12616 Industrial Boulevard

Process Management Certiﬁcate Of Conformance Elk River, MN 55330-2491

(Satisfics DIN EN 10204 3.1) T (763) 441 6330

F (763)241 3224
www.tescom.com

Tescom certifies the following articles furnished conform to Tescom’s specifications and drawings, pressure rating
criteria per ANSI/ASME B31.3 along with the technical requirements of the purchase order.

Tescom certifies that we do not use any animal bi-products in the manufacturing of these parts.

Articles are cleaned in accordance to the recommendations of ASTM G-93 and CGA-4.1 (Ref. Tescom’s Specification
ES 60295) which assures removal of visible particles and combustible residues. Care must be taken during installation
to prevent either particle or combustible film contamination,

All internal stainless steel flow stream parts assembled in Tescom regulators and valves are electro-polished per
Tescom specification ES5075.

Note:  Specifications of materials in regulators for Oxygen Service is the USER’s RESPONSIBILITY.
Electronic components and gauges are not cleaned to the above specification.

Tescom certifies the surface finish of the product is in conformance to _30 Ra__as specified on Tescom's specifications
and drawings and that no polishing compounds were used in the manufacturing process.

Documentary evidence in the form of inspection records, process records, and material certifications are on file and
available for review at Tescom,

Tescom Order Number: 491026 Customer PO: 50002520/90052DS

Regulator Model Number(s) Oty Serial Number(s) PVC Tag i
(if applicable)
PHISHCOGNBADD9 1 01303122
Parts in Flow Stream
Part ~ Part Number Material Reference
BODY, PORTED #F66043-W24LA000 3161 SST HEAT # 423756
FITTING #F66104-24 316L SST HEAT # 78118
DIAPHRAGM 63102-03 GYLON FDA /USP CLASS VI
BOTTOM DIAPHRAGM PLATE 63666-6 316L SST ASTM A479 / ASME SA479
JAM NUT 5410-268 18-8 SST
PISTON 64795-6 316 SST ASTM A479 / ASME SA479
O-RING #F66251-050187 EP FDA /USP CLASS VI
O-RING #F66251-050107 E.P FDA /USP CLASS VI
CONNECTOR 64797-8 17-4 SST ASTM A564
SPRING 64796 SST
BOTTOM PLATE INSERT 67644-OPTIMA PEAK OPTIMA FDA /USP CLASS VI
ORIFICE 64798-6 316 SST ASTM A479 / ASME SA479
SEAL 67729-3 TEFLON FDA /USP CLASS VI
SEAT #F67641-05 EP FDA /USP CLASS VI
SEAT RETAINER 64801-6 316 SST ASTM A479 / ASME SA479
VALVE 64800-6 316 SST ASTM A479 / ASME SA479
O-RING #F66251-051517 EP FDA /USP CLASS VI
BOTTOM PLATE 64802-6-A 316L SST FDA / USP CLASS VI

In g dﬂ/itfon Tescom certifies the following checked box:

i/ FD.A

- Tescom certifies that the elastomer compounds from which we manufacture our parts comply with the F.D.A.
requirements of 21 CFR 177, USP Class VI compliant and peroxide cured.
- If seats are madc_from Peck Optima or PTFE these are listed by the manufacturer being USP Class VI compliant.

Q . Regards, .
I =

a eanette DeLong
/buaIity Inspector

TESCOM

Dol
)

105-0.1.F5. 01/2011

6/10/2011

Date




11/22/2010 From: MARMON/KEYSTONE CORPORATION To:

VALBRUNA ; Product Ceriification Report
SLATER BTAINLESS, INC. ;
2400 Taylor Blreat Waal, P.O. Box 630 Report Numbei: 4570771
Fort Wayna, Indlana USA 48001 '
«FRonG SEAN-ENIT Rica00-BAave Certified on Aug 23, 2010 Page 1 of 1
Ocdwr 1D, Oider Dita Conmodity Code ' |
1002225 001 8/19/10 |6165 1
Dim ¢ Dia 2 Dim 3 Heat 1D, Cuton LD, | Ouvatomie Purchion Onder i
6.0000 L,0000 .0000 |423756 (001941 | #65-53062
Product thapa Product Sulece ; Cuvleans Qredy
Rounds HR & Rough Turned 316/316L
Langth (chea) Tldiedngd | Welpht
132,000 Min. 156.000 Max, i 412646
MARMON KEYSTONE VALBRUNA BTAilTI:BBS. INC.
Shi BUCYRUS WAREHOUSE Sold 2400 TAYLOR HTRBET WRAT
Snip 930 NORTH BANDUSKY AVENUB FORT WAYNE, IN 46802

To |BucyruUS, OR 44820

Lifta: 00220023 0024 0048 :
CONDITION A EN 10204 DTD 1991 3.1.B QQ-5-763F

ASTHA 276-08a ASTHA 479-08 ASMESA 479-07
AMS 5653F —AHS 5648K o

CHEMICAL ANALYHIS v :

G/ Mav PY 8Y S1¥Y  Cr MY MoV Cu  Co N
0171 _10.28 2,03 .47 .10 0B
BRINELL HARDNESS ASTM E10-08

HBW /
172 :
TERGLLE PROPERTIEG AUTH £0-00 ACTUAL CERTIF ICATION

2 84600 38200 60.5 13:2
MACRO ASTM B340-00/R381-01

0K =
GRAIN BIZE ABTM R112-96 ) W A ( [ t
GRAIN SIZE Etchant Hagnification X D/\ & ' '{'// / [ ![
1 Oxalic 100
ASTMA 262-10 PR E(A Utilized) '
OXALIC Etchant Hagnification X
0K Oxalic 500
Free of mercury and low melting alloy contamination,
Heated to 1900F min. and water quenched (heating time & temp appropriate for Ophmum quality).
No welding or weld repair done.
Chemical testing performed to one or more of the following ASTM methods: £415-08, E572-02a, E1019-08, E101
Location of tensile fracture; inside middle of gage length.
Chemical Analysis performed at Acciaieric Valbruna, Italy. i
No mercury or low melting alloy contamination. No weld repair. :
Material melted in Italy, manufactured in the United States.
Material conforms to listed specifications and is DFARS compliant. .

i

Resulls rolate only 1o the Rems tosted. Certification shall not be reproduced except In full, without wrilten approval of Valbruna
Stalnless Inc. The recording of false, fictilous, or fraudulont slalements on this document may be puiilshed as a felony
under federal statutes, Including Fodaral law, Tile 18, Chapler 47. Consult material safely dala shee! (MSDS) for hazard info.

| hereby cerlify that the reported flaures are comect as contalned In the records of the corporulion.
Manager Laboratory Services ale

Dennis Hackett ; !

L PART #.LHLSHCO L/(/)/)/@N\ {

=
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Tescom
12616 Industrial Boulevard

EMERSON. WELD DATA RECORD Elk River, MN §3330-2491

Process Managemeint T (763) 441 6330

F (763)241 3224

www.tescom.com

Date: 05/03/2011
Reg. Serial No.(s): 01303122

Customer Order No.: N/A
Shop Order No.: 973665
Body P/N: _#F66043-W24LA000 vitting PN:  HE GG (01~ Y
Heat No.:  ----- 4;23 75(0 Heat No.: 281

Receiver No.: WO 972606

Ho5 &b 3

Receiver No.

Fitting P/N:
Heat No.:

Receiver No.

Fitting P/N:

Heat No.:

Receiver No.

Weldment Drawing No.:

#HE 7315 ~ADDY

TESCHOM

Welding Description/Procedures AGh & BPE
Shielding Gas:
g L .
Argon: Cf ? g 7 o Helium:
- ’-ﬁ . . ) N :

Welded By: ? Srooce //"’ Date Welded: _.f // 7’///

~ P
Machine/Work Center No. .
or Welding Supplier: Jof Line Auto Weld:  Yes No |~

B N / —
Inspected By: vgﬁbm -74’7 (ﬁfﬁ,/ < Date Inspected:  9~-3 /- / /

" Method of Inspection: Vi
Borescope | |  Internal | +  External | 1 Caliper A

1N0.n 1 F1 n2/72007



G GCartlfT:caﬁ of Conformity
G"-G-ree.'ﬁ 2076 Betwiter fosd '
Twee Kulpsvillo PA  19443.0305

The nalde Advan

Phone: (215) 266-9521 Fax: (216) 266-0189

' . Pago 1 of 2
Cortifled to Account numbsg Cortlficatlon date Corlificatlon number
TESCOM CORP, 1001277 10/01/2009 81891952-000010
INDUSTRIAL CONTROLS DIVISION .
12616 INDUSTRIAL BLVD Cuatomor purchase order: (40626
ELK RIVER MN 66330 Cusatomor purchase order line:
GT solos order: 781629

Via barelry cortify that tha mateial gippied hareln has batn manedected 10 corform 10 tha aurtent GREENE, TWEED specificathons Hpatie 1o the refecenced purchan
ouder endlon e spaciicaliontn) #nd drawings. Wharo eppropste, IIPECUon ardlr tasting hid botn complsted 1o e coaformencs 1o your requiraments. Qustity control
andior taal (apd1s a0 00 {39 endfor etlechad 83 requasted,

We certity Ut the pantg eedlor matedals furnlshed hareundsd 149 naw, FOU UId, taveorkad o0 bl and 0ot of tuch 9 of $0 deterirated 49 to Impein thalr usdfulnass er
alaty, #nd rol formar govertmant BarpNs properly. Tha paits ¢ ftems ¢o this ordir were mervlectured from matedals by peocssses frea frem 1edium, ey bodior
21ba3ton cootamination

Customeor part#/Rev: F16187
GT pant#/Rov: §M06-06.072-816 / Rev. B Quantity: 6.00 EA
Doscrlptlon; SLAB 6 X6 : _Mfqafrom: 816 /EPDM

FDA COMPLIANT
USP CLASS VI COMPLIANT

Batches shipped

Batch numbor Quantity Manufect.Dte  Cure dato a7 Exp. Date

1001732790 1.00 EA 03/24/2009 102009 03/17/2036
1001797769 65.00 EA 09/16/2009 302009 09/09/20386
Batch dotalls
il S A e R =
Batch number 1001732790 Quantity 1.00 EA
Manufactured from 816/EPDM Batch number 1001706902
Matorlal 3308160 Desoription 816 STD CPD (7.0 / 100 Lbs.)
Unit Value Mothod
Orlginel Propertles
Spacific Gravity | -1.08 ASTM D297
Hardness, Shore A P 78.00 ASTM D2240
Tensile Strangth PSI  26987.00 ASTM D412
Elongation % 197.00 ASTM D412
Modulus @ 100% elongatn PSI 966,00 © ASTM D412
Modulus @ 60% Elongatio PSI  486.00 ASTM D412

CERTIHEATION FOR PN
Ao LT 05

A O e A

Joo Froelich, Quality Manager




Certificate of Conformlty

Greone, Twaod & Co.
Gree 2076 Dotwller Road
Twee Kulpsvillo PA  18443.0305
The tnsidé Phono: (216) 266-0621 Fax: (216) 260-0189

) Paga 2 of 2
Cortifled 30 Account number Coriificatlon date Cortlficatlon number
TESCOM CORP, 1001277 ' 10/01/2009 818919852-000010
INDUSTRIAL CONTROLS DIVISION
12616 INDUSTRIAL BLVD Customer purchase order: 140526
ELK RIVER MN 656330 ' Customer purchase order line:
@GT salos order: 781629

Wo harely cactly that the matedis] tupplied herain hea besn mirylectued 10 calerm 19 e current GREENE, TWEED spacilications epplicathy to tha refeenced purchase
ordar Bodior ka aptcifcation(n) and deavinds, Whare eppropelits, Inrpastion endlor tasting hes baea complated o Intwe conformanca to your requiremants. Quiity coatrol
end/od terl rentts arg on fida end/or plteched e requested. )

Wa certily that g pauts dnd/o mptedpls furnithed hazeandee seg rave, not vied, rewoked o cabule ead not of suth 8gs o 00 dalenorsted 63 to Pgrr that vishinass o
selety, and not foemar goveiament spiug peopsrty. Tha parts o ilems o0 this ocder vard mpeyfpctured from materlels by procassad fred (rom fedium, marcury endlor

shadlo eoatemination.

Customor part#/Rev: F16187 ‘

GT part#/Rov: 8M0B-006-072-816 / Rev. B Quantity: 6.00 EA
Description: SLAB 6 X 6 Migfrom: 816 /EPDM

| = e g S e i

Batch numbor 1001797789 Quantity ~ B.00 EA

Manufactured from . 816/EPDM Batch number 1001789901
Matorlal 3308160 Dasoription 816 STD CPD (7.0 / 100 Lbs.)

Unit Valuo Moethod

Orlginal Praportlos ; )
* Spacific Gravity 1.08 ASTM D297

Hardness, Shora A P 70,00 ASTM D2240

Tansila Strength P8I 2710.00 ASTM D412

Elongation % 223.00 ASTM D412

Modulus @ 100% elongatn PsI 762,00 ASTM D412

Modulus @ 50% Elongatio PSI  414.00 ASTM D412

ﬁ:;H iCATlON FOR Piﬁj
#FQ.’ZQ_‘%/ -05 "

N'Jv--.

-:.,-- Yol

"o' * 3 .'. PER T

Jae Froelich, Quality Manager




12/04/2003 THU 22:37 FAX 847 455 5102 Castle Test Reports @o12/01

' @ Slater Steols Corporation
Fort Wayna 8pealalty Alloys Divialon

Produet Certification Report
2400 Taylor Strant Weat, P.O, Bux 030
BLATER Fort Wayno, Indiann USA 48801

Report Number 3709620

Phone: 260-434-2002. Fax: 200-444.2008
Haﬂmjm vvavalatorstainless.com Certified on Nov 26, 2003 Page_ 1 of 4
BIyW Ordor l

Ordarpaip Conhedity Coge iR Dam

0320105 001| 2.0/29/03 | 3433 8/13/03

Alm 1 [ omg Hegt L, Cuitontr LD, [Custeasr Purchsta Order

5.6000 , 0000 -0000] 75265(001123 |01.-77859
Prody¢i 6hapo Pryduct Burfeca Ouatentr Grion
Rounds HR & Rough Turned : 316/316L
Lengvh (Inchis) DidefLeding @ Welght

133,000 Min. _156.000 Max. | 306637

CABTLE METATLS

CASTLE METALS
0

Sold 3400 NORTH WOLF ROAD

FRANKLIN PARK, IL 60131 FRANKLIN PARK, InL 60131

_ T
v
Liftsr 0050 00R1
CABTLE C.1.Q, COND A CONDITION A 3316-227 REV 12 DD 05/20/03
QRS 763 F UNS 831600/831603 ASTHA 182-02 Chem Only
ASTHA 276-02a ASTHA 47902 ASHESA182 01FD ChemOnly2002A1
ASHMESA 479 01 ED 2002 ADD AMS 5648K AMS 5653F

ASTMA 193-01b BBM xcept 6.3 ASMESA193BBMOLED2002ADxept6,3  AMS-QQS 763A
AY8=8_ 2720 excepy,75 maxcoppe
CHEMICAL ANALYSIS

v

Hn P 5 §i Cr Ni, Mo Cu Co N
015 . 1.87 028 023 63 17,18 10,19 2,03 A8 12 .06
KB
162

TENSILE PROPERTIEY
I8 (PBI)  .2%YS (PSX)  %RL(2") WRA

85400 38000 62.5 81.3 -
MACRO é\STH E340/8301
MACRO ! CASILE MeTp
pe TYPIC, g%ﬂ?lglpﬁﬂ@i\l SILEMEIALS

———) A FOR "“F"’.‘S'ET'H« 0_34%_
GRAIN BIZE ASTM B1l2 A e TA =
GRAIN SIZE s, I‘:'!E"1f\_gv stvs

5

ASTM A 262 PRAC E(A Utilizaed)

OXALIC
No mercury or low melting alloy contamination, No weld repair.
Heated to 1900F min, and water quenched (heating thme & temp appropriate for optimum quality).
Tatergranular corvosion test (free from cont carbide network) Per ASTMA, 262-86 Yr E .
We certify that the contents of thia report are correct and that all operations li:erf‘ormed by our company or
subcontractors are in comgliancc with material specifications and the ASME Boilor & Pressure Code. Section 11
Section 11, Subsection NCA-3800, 2001 editlon. 02 Addenda
Chemical testing performed to ono or several of the following ASTM methads: B415, E572, E1019, E1085, E10!
Material conforms to Hsted specifications.

Quality system {s registered to ISO 9001:2000, Produced in accordance with EN 10204 3.1B.
Resulls relate only to the Items tested. Cenificatlon shall not be reproduced oxcopt In full, without the writlen approval of Slat

Steals Corporation, The recording of falsa, fictitlous, of fraudulent stalements on thls document may ba punlshed as a folony

under (ederal statutes, Including Federal lavs, Title 18, Chapter 47. Consill material safely data sheel (MSDS) for hazard Info. .

| hereby cartlfy that the reponted fiautres are correct as contained In the records of the carporation.




12/04/2003 THU 22:37 TFAX 847 468 0102 Castle Test Reports Q]Ol'ﬂﬂ

Slater Steels Corporation Product Certlfication Rebort
&) e
. a Fthafmo, Indlann USA 46001 , Report Number: 3709620
. Phonet 260.434-2002 Fax; 200-434.2008
Satre vivwslatorstalnloss.com Certified on Nov 26, 2003 Paga 2 of 1
ShAar Order L0, ordirmle Cenmedity Gode HaltDatn
0320105 001] 40/29/03 | 3433 8/13/03
bin 1 bz Dim 3 Heatten | cutloner [0, [Gusiomser Funnis OFder ]
5.5000 0000 .0000] 75265001123 |01.-77859
Product8hipa Product Burfeca Cuitaner Orsde
Roundg HR & Rough Turned 316/316%
Leagth {Inchas) Bolofledingd | Vielght
132.000 Min, 156,000 Max. 06027
CAYTLE METAT,S CASTLE MBTANS
Shi 3400 NORTH WOLF ROAD Sold 3400 NORTH WOLF ROAD
f;'ap FRANKLIN PARK, If 60131 " FRANKLIN PARK, In 60131

TepcA) SEgTEgAON

Rosults relata only to (he items tested, Cerlification shall nol boreproduced oxcept In full, without the wiitten approval of 8lal
Steels Corporalion, The racording of falye, fictitlous, or fraudulant statements on thls document may be punished as a falony

under federal statutes, Including Fedaral law, Title 18, Chapler 47. Congult material safety data sheet (MSDS) for hazard Info.
I hereby cerilfy that the repoited fiqures are corract as contalned In the records of the comporation.




6 AvestaPolarii

BrAIMLEIES

HEAT B31861-1

BHIP TO:

Haxwon / Reyotone

105 Goodrich Drive

Certificate of Test

ShombabeoRhodwAdavand

. IFICATION b
noEEELE.E‘o\nuun aﬁlg

ORDER 0449205/001 SON 79050A ROL 0122700 TAG 1540266 10/30/03

Tarrant AL 35217

........... mensveseverrennunea YOUR ORDER & DATE RN NG e YR e s R e N r ey ... ———
10-39502 10/30/03 CUSTH MARKEYOL CUST TAGHSBR/1./616

—emmen S sesrenvua vemuue  ITEH DESCRIPPION v-vevon T vemsiaa e

GRADE 3161/316
8iza

8hip Condition A

Total Bundles

----- i T

AS GGABK, 5653¥

ASHE SA479 K
ASTH h276 03
ASTH A4B4 0IN

3165, CPA RND BAR 1 81D Country of Oxigin: BRI

Country of Oxigin ap defined by HAFTA
Country of Mfg. : UshA

80N Height 2150

ASTM A320 01 BOM CLASS 1
NACE MRO175-03 (MID RAD)
ALITY

PRODEC

SPECIPICATIONS ~mvoevencceuccmmonroecnnannnns
SAB-AMI (Q-8~763
ASTH A162 02 PRACTICE A/E
ASTH A479 03
ASTM E112 96
ASTH ALD3 01A BAM CLASS 1D
FED BTD QQ-5-763F
801, ANNBALED © 1900 F MIN. HQ

HATER QUENCHED HO WELD REPAIR
FREE OF MBRCURY CONTAMINATION
ARG A R e NS . vevewvs HECHAMICAL & OTHER TEBTS weteunmveae Cnmmanrmeaa cuey .
Test Condition
Hardneoo ay whipped HB 144  Hardness os tepted HB |
Haxdneop as shippad HRB 77 Haxdnens as tested HRB 77 .
Grain plze 1.5 Tenpile strengkth,K81 (MPa) 91.7 , 632
Hicro DK 0.2% Yield Stingth,KSI (MPa) 43.9 { 303
Intexgxanular corrooion OK .
Macxo 0K Blongation & in 4b 49.6
Reduction of arem % T4 0
...... Feeemmsacennsveansecans CHEHICAL COMPOYITION »vmeosmsvasmmcacsncannoonny
Caxbop a 1029 Hanganene Mn} 1.620
Phoophorun (P 023 Bulphyy 8 .027
Gilicon gl .33 Chromium Cr) 17.350
gickol NCul 10 ggg ﬁolfall: (ﬁo " .igg
oppex . 0 Q .
niffo e (h 1068 colbnbium  {Co) .00
Titaniun 4 .002 Aluninum Al .005
Tin 8n .007 Vanadium v .070
Colunbium/ t
Tantalum {Chs+Ta} 000
Iron (Fe) malance {
Helt Practice EAP ~
Refining Practice AOD ¢
De-long Yerzite 0 %
Knowingly & willfully faleifying ov concealing a material act on thig 2 !
or mak?ug falge, Hcgitiouu yr graudulenh ntagementn or ropreaentnglgnaom' *
herein could conetitute a fe ony punishable under federa) statuteg.
Ha heraby certify that the chemical analyeip and/or test zanults shown in
thim ropoxt axe worrect ano contained in the racords of the corpany ,
H.P. Marcanio, Quulity Managor
.C. REVIEWED
sﬂlwul.lﬂl AT & MAL
¥ Prodwets .
CERTIFIEATIGN FOR PN i P s
zﬂ &ﬂ |
[.0 ‘.77 L@ !_0 =5 tINVE O
' L 5UISTS e
1334 ¥O tCLINI ‘4O M/

H:A

ANOLSAIN/NOWYWK twox2 GO0Z/92/60
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MAR-24-26083 18:49  FROM: T0:2413210 P.5

g Lo
I}Efﬁ;ll}m 0F TEST hl”-lJ - Page 01 of 02

Certification Date

| 16+J0L-2002
CUSTOMER ORDER NUMBER Invoice Number
. 07=-15-02 i".’?s ?81{8%9%&30 - 8875519
CUSTOMER PART NUMBER BLAINE MN 854 493
soLb70; NEILLCO, INC SHIP TO: NEILCO INC
10509 NASSAU ST NE 10509 NASSAU STREET NORTHEAST
BLAINE MN 55449 BLAINE MN 55449
Description: 316/3160L CF ANN BAR d
,1-1/4 RD X 12' R/L Line Total: 50.112 LB
HEAT: DB7956A ITEM: 525414
swciﬂicatioua mm M ROV WAL T .
AMS 5648 7 “‘c Ve EIINED RMS ‘5633 E . ASTM A276 DOA
J\STM‘A‘!TSJOO Y ASME BA479 01 Q0 8 763 F
ASME 8A 162 01 ASTM AlB2 00B AMB QQ 8 763
ASME.8A 193 BOMCL1 01 ASME SA 320 BBMCLI 01 ASTM A193 BBMCLID 00
ASTM A320 BBMCLL OOA
% . CHBMICAL ANALYSIS
______ ‘.‘.-‘n-.-...‘:....—_"-- ‘I:.‘.,u-...-..._ e L b e L R iy
c P "51 NI cu N 11 SN
0.027 0.026 0.363 10.45 0.53 0.063 0.038 0.003
CBTA MN S CR Cco MO CB AL
0,003 1.599 0.026 17.29 0.137 2,105 0.009 0,004
CE
0.013
RCPT: R265100 ;
MIIJL + AVESTA POLRRIT COUNTRY OF ORIGIN SWEDEN
) MECHANICAL PROPERTIES
YLD STR UIJT TEN %ELONG %RED HARDNESS
DESCRIPTION KE8I Ks8I IN 02 IN IN AREA BHN
43.2 90.2 48,8 69.4 178
GRAIN BIZE (9 - Q%XOO = {p
] i e svrael bonrmaaesiebniis i Tttt Mnufﬁldulinotcomhtmmtwilhmmrywhmiﬁ
1 om tae ) 9
for eormpletenas and spacification utrtnnguo:mwh:romWnn:Lb::Lﬁniru. Al CUPRHETON . $TEVE TEIPEL
requlu renuln on file subject Lo natlon. :

Wo heredy certify that the materin) covered by thi report vl ezt the appllcable requirements .
deseribed hereln, Uneluding any specification forming a part of tha descripton. J\"U\M

Ths willfu) recordlag of false, fictitious, or fraudulent ststements (o connection vith Lest resulls \
sy ba punlehable 83 8 felony under federal alabutes. MANATER, QUALITY ASSURANCE




00/28/2002 THU 20:00 FAX 0007018

Slater Steols Gorporation Product Certification Report
AR :
or O,
Wil Fort Weyna, Indiana. GEA, 45807 : Report Number: 2987180
STAFIESS

] www.tlataratainlegn.com Cortified on He 03 age 1 of 1
Eigted Ordii LD, [T Cemmodiy Couv RS A ';p—ﬁu Daka 9__,____']

0220357 00%] 8/06/02 {4964 5/27/02
Dim{ Dim2 Dim HetLb, Cuacr LD, [oumanes Puaixa DI
1.2500 .0000 .0000} 73236(001223(03-03934
of Bhapa Praat Burteca CuslemarGruda
Cold Drawn Hex Cold prawn Finish 316/316L
LORT {Wihis) . BB P | Wilght
132.000 Min, 156,000 Max 209901
CASTLE METALS CASTLE MBTALS
Ship 3400 NORTH WOLF ROAD Sold 3400 NORTH WOLF ROAD
PRANKLIN PARK, IL 60132 Olf| PRANKLIN PARK, IL 60131
1o To
i
CASTLE C.M.Q. COND A 3316-229 Rev B DID 09/19/01  Mils-7720A AM 1(316)ox Gu .75
0as 763 ¥ UNS $31600/831603 ASTHA 182-01 Chem Only
ASTMA 193-01q ABTHA 276-00a ASTMA 479-01
ASTMA 484-00 ASHRSAL82 98ED ChemDaly2000AD ASMESA 193 98 BD 2000AD
ASHESA 479 98 ED 2000 ADD AMS 5648 AM 56538
AM5-Q0S 763 :
CHEMICAY, ANALYSIS
a Hn 4 8 54 Gr Ni Mo Cu Co N
015 1,58 026, 026 .60 17,46 10.2) _ 2.03 4%  ,132__ 071
HB
211 =
TENSILE PROPERTIEM
T6 (BPSI)  .27¥8 (PSI)  %EL(2") %RA
84400 . 67900 48,0 76,4 {iiy Gie
MACRO ASTM R340/E30); . ey,
MAGRO - %’y
OK Y 82_3" o
0K = -/
GRAIN BIZE ABTM E113 N e o
GRAIN SIzZE . g W‘f
5
ABTM A 262 PRAC E(a Utilized) v
OXALIC ~
0K

No mereury or low melting alloy contamination, No weld repair,

Heated to 1900F min. and water quenched (heating time & témp appropriate for optimum quality).

Intergranular corrosion test (frcc from cont carbide network) Per ASTMA 262-86 Pr B

Wo certify that the contents of this f[f orl are correct and that all operations performed by our company or
subcoritractors are in compliance with materia) speciffeations and the ASMY Boiler & Pressure Code. Seetlon 111,
Seation IIT, Subscction NCA-3800, 1098 edition. 99 Addenda

Chemical testing performed to one or severnl of the following ASTM methods: E415, 5572, B1019, E1085, B1086.
Material conforrus to listed specificatlons.

Quality system is registered to ISO 9002.

Resulls relate unly o the ltams testad, Cerificatlon shall not be reproduced exne&l In full, without the written approval of Slater
Sleals Corporation. The recording of false, ficllious, or fraudulont statemants on {his document may be punished as a felony
under faderal slatutes, lncluding Federal law, Title 18, Chapler 47, Consult raterinl safely data shieat (MSDS) for hazard Info.

I hereby cantlty that the reported flaures are comect as contalned In the records of the tgfs
Manager Labortory Services PDN:M GERTIFIC&T l’@'ﬁ R P/ N

TA
Dems Hirckelt | l'l jsg-’ [ﬂ’gnufaciumd In accordance with NAF.

g e o




o iyl {, i
ramnaatA LAk He (o €UIT FeAtn aln a“tl' ln'-. R4 CUMIVRESIY I T By .
ﬁ' & Certificate of Test
F
»ﬁ&j :

w**m\uuuuiu“: ol
:ii5¥g3£g£gaziegk*nk codam

HEAT G10538 ORDER 0471097/001 S04 16466A * BOL 0133110 TAG 1756203 08/24/05

——

SHIP 704

Baxle M. Jorgenson Cowpan
ar/PL 94 phny
10650 Alanedn

Lynwaot CA 90262
Ra0Hlal0
R P B LY T P p——— YOUR ORDER & DATE =<enannman=s T smaamany
19468745 0/24/06  CUSTH EHJCOROX PUST TACGHG10509

wesnena T R o ITEH DRSCRIPTION = vwwm: anmaocmn cnnnanananunan
ORADE 17-4

Siue 17-4 CEFA RUD BAR 1/2 STD Country of Malt: USA
Ship Conditior] n / Countxg of Ufyg.: uga
HAETA Country of Oxigin le Countxy of tlelt
Tobnl Bundles 1 S00 Wolght 2191 .
Asannmmman cnan MR sAMMA SN .. .. BPECIRICATIONE -umemeanasianaricccuopnunananan ;

THE PRODUCTS LXSTED ON PHIS MILL TEST REPORT SATISEY PREFEAENCE CHITERXON D
Ag DEEIHEDEE¥ ARTICLE 401 OF THR HORTHh%Hgﬂ{ghl EREE %hDE KJREENBHT.

ASHE SA564 T 24 TYRE 630
HO WELD RUPAIR ERER O (ERCURY CONTAMINATION
AtIS 240306 8 5643

g 0 Al

ASHE SAR64 EOL ASTH R 02 03A

ASTY ABG4 D2A TYPE 630 DR 500496EN 10204 3,18

HIL-H*BBESH ANNERT: L9DOE/30HXN/RAPID COOL

UNS 517400, AIFX G30

MARMG AN AR AR AR R T AR A A A - ”ECH“"ICAL & OQHER TESTS ----- MEhkvadsassmane e o ’

ﬁ“fi t"c"‘d”’mln Lpped 336 Hﬂ:f P Hard tested 423 1y

ardinass as shippec rdness as teste

Hordness as sh;ggad ( 36 NRC ) Hardness ns tostad ( 3% HRC

Graih size 6.0 Tensile strength,KSX iMPn) 202.0 (1393

Hicro Ok 0,2} Yield stingfh,Ksl(npa) 175.8 {1212

fntorgunnulnr farrosion ol

lacro 0K Elongation % in 4D 15.0
Reduction of area % 47.6

Eerrdte .0

L M) mmmmn .- CHEMICAL CONPOSITION #~verwem wstaan B e T

fiiloss (50 o Wy

1oxus i ulphuy .

siiieon (S glg chrobiun  (Or 15370

liclel, n NE Cobalt Co 060

COEpor Cl 3.600 tloly o 210

Hitrogaen t .030 Colunbiun Ch 230

Tig sp 012 Vanadiun v 060

Colunbiumn,

Zantalum (Cbhop «A30

Ixron (F DBalance

Exogquency +000 Hovority .000

Melt Practice EAR
Refining Practiuve AOD
Da~long texxatp .0
Knowingéy G wililfully falbifying or cnnsonltng a natoxial avt on this form,
Q

or nak g fafsa, £ictitious or fraudulent stabomonts or reprepentations
hexein edbuld'constitute n Felony punishable under fadexal GLatutes.,

We heroby nuptifx that. tha test results shown in this xeport are correct and
apcurate as gontiingd in tha records of the congany and nre Ln conpliance
with the spogifioations, coden, and standavds listed abovo,
0B, Harcanio,  Quality Mannger
pulillumwligllllu: Har, Ing.

R e GE vl‘lf JHJ A’T'ON FOR P/ N« WF WMW

1

i ai .




05/13/2003 TUE 20:56 TFAX 847 4565 9102 Castle Test Reports @o1t/01

Slater Steels Corporation - Product Certification Reporl
' 2000 Taylor Sok Wk, s Berelon
(53] (1 * N "
BlATers  FOrt Wayne, rmftm USA 48801 Report Numbert 3406610
e Phone: 260.434-2802 Fax: 260-434-2904
gywms Www.slolerstainloeag,com

Caxtifled on May 12, 2003 Paga 1 of 1
&nber Drder 1o, Onder Dala Conmedidy Cada

Mek Data
0308274 001] 4/16/03 | 5008 11/2%/02
Olm { Dim 2 Dima Heglnd GustomarlD), |Custersir Pyreiaio Grder
1,3750 ,0000 .0000] 74039/0011.23 [01-48900
Produst 3hapa Protuil Byrface CultoMerGrade
Cold Drawn Hex Cold Drawn Finish 316/316X
Loapth (lnshan) BliofLeging 8 Yalght
132,000 Min, 156,000 Max, 299739
CASTLE METALS CASTLE METALS
Shi 3400 NORTH WOLF ROAD Sold 3400 NORTH WOLF ROAD
;TP FRANKLIN PARK, IX 60131 *gb FRANKLIN PARK, IL 60131
0 [
Lifta: 0092
CASTLE G.M.Q. COND A 3316-229 Rev 8 DTD 09/19/01 Mily<7720A AM 1(316)ex Cu 7!
N8 763 ¥ UNS 831600/831603 ASTHA 182-02 Chem Only
ASTHA 193-01b ASTMA 276-02a ASTMA 479-02
ABTHMA 484-00 ASMESA182 01ED ChemOnly2002AD AEMESA 193 01 RD 2002AD
ASMESA 479 01 RD 2002 ADD AMB 5648K AHS 56538
AMS-008 763 e
CHEMICAT, ANALYHIS
c Mn P 8 S5i Cr Ni Mo Cu Co N
— M2 . 1.55 026 . .023 .60 17.35  10.21 2.05 41 296 083
B
207-

TENBILE PROPERTIES
T (PSI)  ,2%YS (PSI) %EL(2*)  9RA
91600 62000 49,6 78.0
MACRO ASTM ¥340/r381
HACRO

AL

51

0K _ - L P4
GRA?([;I]:A Bzzn_zéxsm 5112 CEH”WWN‘ '3 jji-«f"‘
IN 5T ' Efg 7 L i
L l'e 0/ ""4(9 5 e ' ,é P W.-r"
ABIM A 262 PRAC E(A Utillzed) * —— : . N "
om:.;g R

No mercury or low melting alloy contamination. No wold Tepair.
Heated to 1900F min, and water quenched (heating time & tetnp appropriate for optimum quality).
Intergranular corrosion test (free from cont carbide network) Per ASTMA 262-86 Pr B
We certify that the contents of this Yoport axe correct and that all operations pecformed by our company or i
subcontractors are in compliance with material specifications and the ASME Boiler & Pressure Code. Section T1T
Section UL, Subsection NCA-3800, 2001 edition, 02 Addenda
Chemical testing performed to one or several of the following ASTM methods: E41 5, B572, B1019, E1085, K10}
Material conforms to listed specifications.

i ered to TS0 9002, Produged in accordance with EN 10204 118,

Resulls relale only to the Rems tested, Corlification shall not bo reproduced except In full, withoul the written approval of Slate
Gteels Comoralion. The recording of false, fictilous, or fraudulent stalements on thls document may be punishaed as a felony
under federal statules, Including Federal law, Tille 18, Chupter 47. Congult material safely data shas (MSDS) for hazard Info.
I hereby cerlify that the reported flaures are correct as contalned in the records of the corporallon,




T ABROTT Abbott Welding Supply
e e 8BRS 509 North First Streel, Olean, NY 14760

716-372-4266x109 fax:6959
¢ mike@abboltwelding com
3 v abboltwelding.com

N dmaseenaas

Walt Keller

Allegheny Bradford Corporation
P.0O. Box 200

Route 219

Bradford, PA 16701

Mr. Keller, -
This is io certify that ihe foilowing cylinder of Ardori supplied by Abbatt Welding Supply
will meet the following purily:

Assay 99.998%

Moisture less than 2 ppm
Oxygen less than 5 ppm
THC less than 0.5 ppm

Cylinder Serial# __~ & Y O~ ¢ [ _pjy

Date J’{/Q‘Z (/

Sincerely,

Wi~

Mike Higgins, President
Abboll Welding Supply




